
UNITED STATES OEPARTMENT OF COMMERCE 
National Oceanic and Atmospheric Administration 
NATIONAL MARINE FISHERIES SERVICE 

Southwest Region 
501 West Ocean Boulevard, Suite 4200 
Long Beach, California 90802-421 3 

MV B $ In response refer to: 
F/S WR/2003/02258 

Michael Finan 
Chief, Delta Office 
U.S. Army Corps of Engineers 
1325 J Street 
Sacramento, California 958 14-2922 

Dear Mr. Finan: 

This letter transmits NOAA's National Marine Fisheries Service's (NMFS) biological 
opinion (Enclosure 1) based on our review of the City of Stockton Delta Water Supply 
project (DWSP) in San Joaquin County, California, and its effects on Federally listed 
endangered Sacramento River winter-run Chinook salmon (Oncorhynchus tshawytscha), 
[...]
ambient river flow.  The upstream and downstream transitions from the wing walls to the screen 
will be constructed so as to minimize the creation of eddies in the flow of water past the 
structure. 
 
Approach Velocity.  A uniform approach velocity of less than 0.2 feet per second (fps) as well 
as an adjustment for flow patterns will be provided across the face of the fish screen.  For an 
ultimate capacity of 160 mgd, a minimum of 1,240 square feet of screen area will be provided, 
excluding the area needed for structural support members.  The footprint of the water diversion’s 
intake will be large enough to accommodate this future expansion and the required fish screen 
dimensions to achieve the design approach velocity. 
 
Screen Cleaning.  The design of the fish screen will allow for the completion of an automatic 
cleaning cycle once every 5 minutes.  The screen will be cleaned with either an automatic 
rotating brush or hydraulic screen cleaner. 
 
Sweeping Velocity.  The sweeping velocity design criteria for river intakes is at least twice the 
approach velocity (i.e., 0.4 fps or higher).  Except during periods of tidal flow reversal, sweeping 
flow velocity will be at least two times the approach velocity.  With a river channel cross-
sectional flow area of approximately 18,000 square feet, flow rates must exceed 7,200 cfs to 
meet the sweeping velocity criteria of 0.4 fps.  This occurs about 80 to 85 percent of the time at 

 4
STKN-15



the intake site.  The City plans to work with the Corps, NMFS, FWS, and CDFG to develop site-
specific requirements for the DWSP. 
 
Screen Openings.  The opening size of the screen will not exceed 1.75 millimeters (mm); the 
minimum open area will be 27 percent of the screen’s surface area. 
 
Screen Materials.  The screen will be fabricated of rigid, corrosion-resistant material with no 
sharp edges or projections (e.g., stainless-steel or copper-nickel alloy using wedge wire). 
 
b.  Pumping and Electrical Requirements 
 
Electric pumps will lift water from the intake and deliver it to the proposed WTP, pumping it 51 
feet above sea level in the process.  The transfer of this water will be through the initial 
installation of a 54-inch-diameter pipe to the WTP, which is sufficient to handle volumes from 
the initial diversion rate of 30 mgd up to a future volume of 60 mgd.  Subsequent increases in the 
volume of pumped water will require the installation of an enlarged 72-inch pipeline to the WTP 
installed in a parallel tract to the 54-inch pipeline. 
 
For the initial pump station capacity of 30 mgd, the total connected electrical load for the intake 
facility would be approximately 850 kilovolt-amperes (kVA).  Increases in the electrical capacity 
for the intake pump station and interim phasing would depend on the timing for construction of 
the parallel 72-inch-diameter raw water pipeline.  An upgrade to the electrical infrastructure 
would be required to efficiently meet the facility’s initial and full build out needs.  Ultimately, 
the required electrical load to run the intake facility and WTP could reach as high as 7,000 kVA. 
 
High voltage electrical transmission lines are located west and parallel to I-5.  Electrical service 
for the intake pump station would be routed to a new substation near the intake site from the 
substation located at Eight Mile Road and I-5.  Overhead poles will follow the road right-of-way 
from the northwest corner of I-5 and Eight Mile Road to the intake site along the Eight Mile 
Road corridor. 
 
2.  Raw Water Pipelines and Water Treatment Plant  
 
Approximately 67,000 lineal feet (12.7 miles) of raw water pipelines will be constructed to 
connect the water intake facility with the WTP.  The alignment of the pipeline will follow the 
western edge of Empire Tract northwards from the intake facility to Eight Mile Road, paralleling 
the inside of the levee along Little Connection Slough for approximately 1.5 miles.  At Eight 
Mile Road, the pipeline alignment will turn east and parallel the northern side of the road for 
approximately 2.1 miles before crossing under Honker Cut.  The pipeline will continue east for 
another 2.25 miles before crossing under Bishop Cut.  From this point, the pipeline will continue 
approximately 6 miles east to Sacramento Road before turning north to the proposed location of 
the WTP (Figure 4). 
 
The initial pipeline will be 54-inches in diameter and will be sized to accommodate up to 60 mgd 
of pumping capacity.  When the demands for water reach the level that additional capacity in 
excess of the 60 mgd is needed, an additional 72-inch pipeline will be installed parallel to the 

 5
STKN-15



existing 54-inch pipeline alignment.  The applicant anticipates that this enlargement of the 
carrying capacity of the raw water pipelines will be considered under a future biological opinion 
which addresses the co-occurring enlargement of the diversion capacity at the intake structure. 
 
The majority of the raw water pipelines will be installed using open cut trenching techniques.  
This includes the crossing of minor ditches and waterways on Empire Tract, King Island, and 
Bishop Tract.  However, where the pipeline alignment crosses significant waterways (i.e. Honker 
Cut and Bishop Cut) trenchless construction techniques will be employed.  Theses techniques 
include bore and jack, horizontal directional drilling (HDD), and microtunneling to pass beneath 
the obstruction or waterway. 
 
Open trenching techniques will entail using conventional cut and cover practices.  Trenches will 
be excavated by backhoe or excavator and the soil stockpiled for future backfilling of the 
completed pipeline.  The stockpiled soil will be protected from the elements, and runoff and 
sedimentation will be prevented by the implementation of appropriate construction best 
management practices (BMPs).  Construction of the pipeline trench will be limited to a 
maximum 80-foot wide construction corridor in open agricultural lands, but may be further 
confined to a 47-foot wide corridor in areas with existing infrastructure or other sensitive 
conditions.  In areas with shallow groundwater levels, dewatering will be required.  If the 
groundwater seepage cannot be contained onsite, it will be pumped into holding tanks (i.e., 
Baker tanks or other suitable receptacles) where the sediment will be separated from the 
groundwater and the “clean” groundwater redistributed into surrounding upland areas or 
irrigation ditches.  The return water will comply with water quality standards for construction 
and trench dewatering activities as promulgated by the California Central Valley Regional Water 
Quality Control Board (Regional Board) before being discharged.  Surface areas disturbed by the 
open trenching activities will be restored to their original condition.  Unpaved areas will be 
replanted with grasses, shrubs, and trees as required. 
 
Trenchless construction techniques are used when sensitive surface obstructions or otherwise 
difficult conditions preclude the open trenching techniques previously described.  Typically, 
trenchless construction techniques require that the bore of the tunnel pass under the sensitive 
surface obstruction, such as the waterways of Bishop and Honker Cuts, and resurface on the 
opposite side of the obstruction.  Bore and jack and microtunnel boring are two of the techniques 
being considered for channel crossings.  Typically, a bore pit would be excavated on each side of 
the waterway.  These pits, approximately 25 to 30 feet long by 10 to 15 feet wide, would be 
excavated with a backhoe outside of the natural channel boundaries.  Depth of the pits would 
depend on final pipeline depth below grade.  The boring equipment is lowered into the pit and 
the drilling bore is advanced into the substrate.  The welded pipe sections and, if needed, a 
casing, are advanced over the drill shaft into the bore hole. Spoils from the excavation would be 
placed alongside the pits outside of the channel for future use as backfill.  Minimum buffer zones 
for entry and exit points on either side of the stream and a minimum vertical clearance beneath 
the streambed would be maintained to avoid or minimize the potential environmental impacts 
resulting from the crossing activities.  At this time the setback distances and minimum boring 
depths required to maintain this safety margin have not been determined. 
 

 6
STKN-15



Any groundwater encountered during drilling would be pumped out of the bore pits and 
discharged per Regional Board requirements.  The procedure employed would be determined 
during final design.  Upon completion of the pipeline installation, the excavated areas would be 
backfilled, compacted, re-contoured, and restored to natural conditions. 
 
HDD is a highly specialized boring technique.  It could be used to drill an arc that would travel 
under larger waterbodies such as Honker or Bishop Cuts.  HDD is a technique in which a fluid 
filled pilot bore is drilled and then enlarged to the size required for the pipeline.  Lubrication 
containing water and bentonite clay, referred to as drilling mud, would be used to aid the drilling 
and to coat the walls to maintain the opening.  A wire line magnetic guidance system would be 
used to ensure that the angle, depth, and exit point abide by the detailed engineering plans drawn 
up for the crossing.  Once the hole is approximately 12 inches larger than the pipe, the pipeline is 
pulled through the drilled hole from the point of entry to the point of exit.  The workspace 
requirements for the HDDs extend to an area 200 feet wide by 200 feet long.  HDD bores would 
be surface-to-surface; and mud pits may need to be excavated to retain the drilling mud exiting 
from the bore openings at the either end of the crossing. 
 
The WTP will be built on a 126 acre parcel of agricultural land located 3 miles east of Interstate 
5 and 0.5 miles north of Eight Mile Road along Lower Sacramento Road.  The actual footprint of 
the WTP will cover 56 acres.  The plant will either utilize (1) conventional treatment using ozone 
or deep bed granular activated charcoal or (2) a membrane filtration treatment with a 
pretreatment of powdered activated charcoal.  Both treatment types will utilize grit basins, flash 
mix (coagulation), flocculation/sedimentation basins, and clearwell storage.  The City anticipates 
that the construction of the WTP will take approximately 2 years to complete.  The WTP will 
operate continuously, 24 hours per day, year round at various flow rates during the year with 
ongoing operation and maintenance protocols.  Treated water will be distributed through existing 
and newly constructed delivery pipelines to supply the water needs of the COSMA. 
 
B.  Proposed Conservation Measures 
 
The applicant, the City of Stockton, has described several mitigation actions that will be 
implemented in the construction and operation of the proposed project.  A detailed description of 
the recommended mitigation measures is found in Section 6 of the applicant’s Biological 
Assessment document delivered to NMFS on February 28, 2006 (Associates 2006).  Briefly, a 
stormwater pollution prevention plan (SWPPP) as well as erosion and sedimentation BMPs will 
be implemented for all upland construction activities and where practicable, excavation and 
grading activities will take place during the dry season (i.e., April 15 through October 15).  In-
water work will commence during the period from July 1 through November 30 for the 
installation of the cofferdam and wing walls.  Work within the dewatered cofferdam will 
continue year round following the placement of the cofferdam.  The cofferdam installation and 
dewatering process will be monitored by a qualified fisheries biologist.  Any stranded fish found 
during this period will be salvaged and returned to the San Joaquin River according to a fish 
rescue protocol developed by the applicant.  In addition to the construction related mitigation 
measures, long-term operational procedures will include varying the pumping rates of the intake 
in response to the 20-mm delta smelt survey data collected in the San Joaquin River at sampling 
site 906 (i.e., adjacent to the project site).  Pumping rates will be reduced or halted dependent on 
the presence of larval delta smelt in the sampling surveys. 

 7
STKN-15



 
C.  Action Area 
 
The action area includes all areas to be affected directly or indirectly by the Federal action and 
not merely the immediate area involved in the action (50 CFR 402.02).  The physical location of 
the DWSP is on the southwestern tip of Empire Tract in the Sacramento-San Joaquin Delta.  The 
intake will be located on the southern shore of Empire Tract, slightly east of Federal navigation 
marker “11” on the Stockton Deep Water Ship Channel (DWSC).  The raw water pipelines will 
cross Honker Cut and Bishop Cut slightly north of the alignment of the Eight Mile Road bridges 
over these waterways.  These three locations will be the sites of any direct impacts from the 
construction phase of the project. 
 
The operations phase of the DWSP will affect fish and habitat in several locations but at variable 
levels.  The most direct and significant impacts to fish will be at the site of the intake screen 
itself, where water is withdrawn from the Delta.  Lower levels of effects will be present within 
the water conveyance systems of the Central Valley (i.e., the Sacramento River below Shasta 
Dam, the Feather River below Oroville Dam, and the American River below Folsom Dam), and 
will be dependent upon the changes in water delivery required to meet water delivery obligations 
and water quality standards required of the state and Federal water programs as they compensate 
for the additional water being diverted for the DWSP.  The computer modeling simulation 
(CALSIM II) run by the applicant’s consultants to compare the impacts of the project on the 
current and future water delivery operations indicates that small impacts related to the DWSP 
project can be measured even in the reservoir operations of Lake Shasta.  However, it should be 
noted that these impacts are relatively minor, and deemed insignificant by the applicant, as far as 
impacts to the water delivery system operations are concerned.  The scope and sensitivity of 
these impacts will be discussed in the effects analysis section of the opinion. 
 
 
III.  STATUS OF THE SPECIES AND CRITICAL HABITAT 
 
The following Federally listed and proposed species (Evolutionarily Significant Units [ESUs] or 
Distinct Population Segments [DPSs]) and designated critical habitat occurs in the action area 
and may be affected by the proposed project: 
 

Sacramento River winter-run Chinook salmon (Oncorhynchus tshawytscha) ESU  
Listed as endangered (70 FR 37160, June 28, 2005), see also (58 FR 33212, June 
16, 1993 – critical habitat) 

 
Central Valley spring-run Chinook salmon (O. tshawytscha) ESU  

Listed as threatened (70 FR 37160, June 28, 2005), see also (70 FR 52488, 
September 2, 2005 - critical habitat) 

 
Central Valley steelhead (O. mykiss)DPS  

Listed as threatened (71 FR 834, January 5, 2006) see also (70 FR 52488, 
September 2, 2005 – critical habitat) 
 

 8
STKN-15



Southern DPS of North American green sturgeon (Acipenser medirostris) 
Listed as threatened (71 FR 17757, April 7, 2006) 

 
A.  Species and Critical Habitat Listing Status  
 
NMFS has recently completed an updated status review of 16 salmon ESUs, including 
Sacramento River winter-run Chinook salmon and Central Valley spring-run Chinook salmon, 
and concluded that the species’ status should remain as previously listed (70 FR 37160).  On 
January 5, 2006, NMFS published a final listing determination for ten steelhead DPSs, including 
Central Valley steelhead.  The new listing concludes that Central Valley steelhead will remain 
listed as threatened (71 FR 834). 